REPUBLIC OF THE PHILIPPINES
METRO COTABATO WATER DISTRICT

DATA COLLECTION SURVEY
ON WATER SUPPLY SYSTEMS IN
COTABATO CITY

FINAL REPORT

MAY 2023
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

CTI ENGINEERING INTERNATIONAL CO., LTD.
YACHIYO ENGINEERING CO., LTD

GE

JR

23-069







REPUBLIC OF THE PHILIPPINES
METRO COTABATO WATER DISTRICT

DATA COLLECTION SURVEY
ON WATER SUPPLY SYSTEMS IN
COTABATO CITY

FINAL REPORT

MAY 2023
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

CTI ENGINEERING INTERNATIONAL CO., LTD.
YACHIYO ENGINEERING CO., LTD



Exchange Rate (As of December, 2022)
1.00USD=138.482 YEN
1.00PHP=2.44976 YEN



Summary

1. Overview of the Country

The Republic of the Philippines (‘“Philippines”) is a maritime nation located in Southeast Asia
[...]
Source: Compiled by survey team based on data from MCWD

(1) Macaguiling-Rebuken Transmission Pipeline
The Macaguiling-Rebuken pipeline runs through the south side of SK and the north side of Cotabato
City to the P.C. Hill area. The transmission pipe from the Mactan Rock Bulk and Macaguiling PS2 is
installed with 250mm SP (inner surface concrete lining), and after joining the transmission pipeline
from Macaguiling PS1 (250mm SP) and the Rebuken pipeline (200mm SP), its diameter expands to
350mm SP. Subsequently, the diameter was further expanded to 500mm SP, and the water is
transmitted to the P.C. Hill area.
Otherwise, apart from the above transmission pipeline, some of the water from Macaguiling PS1 is
transmitted in a northeasterly direction via 150mm SP, and supplied a part of SK.
Table 2-2-7 shows a breakdown of the Macaguiling-Rebuken pipeline length as a proportion of the
total transmission pipe.

Table 2-2-7 Macaguiling-Rebuken Pipeline Length

Category Spec. Dia. (mm) Pipelines Length (m)
500 Macaguiling-Rebuken 6,000
. . 350 Macaguiling-Rebuken 460
Transmission Steel Pipe e
Pi Sp 250 Macaguiling 3,489
'Pe (SP) 200 Rebuken 1,761
150 Macaguiling (SK) 638
Sub-Total 12,348

Source: Compiled by survey team based on data from MCWD

2-11




(2) Tanuel-Dimapatoy Transmission Pipeline

The Tanuel-Dimapatoy transmission pipeline runs through the north side of DOS and the south side
of Cotabato city to the P.C. Hill area. The Tanuel pipeline is installed with a 400mm SP and joins the
Dimapatoy pipeline in Cotabato City. These transmission pipelines branch into distribution pipes and
household connections directly along the way. As of March 2023, a part of the Tanuel pipeline is
scheduled for renewal with ADB funds (see 1-5-4-3(2)), and the first ductile iron pipe will be installed
in MCWD.

The Dimapatoy transmission pipeline is a 500mm SP installed from DOS to Cotabato City, and after
joining the Tanuel pipeline in Cotabato City, the diameter is reduced to 350mm. According to the
MCWD, the deposits of lime, which is an abundant component in the Dimapatoy River, on the inner
surface of the steel pipes, have the actual pipe diameter of the pipes to narrower. In addition, since it
is relatively easy to branch the water supply with steel pipe, water is being stolen through
unauthorized branching. As a result, the water supply pressure has decreased, and this is the cause of
the insufficient water pressure for distribution. The use of ductile cast iron pipes (inner lining) is
desirable from the perspective of preventing lime deposition and water theft and ensuring water
supply pressure.

Table 2-2-8 shows the breakdown of the Tanuel-Dimapatoy pipeline length as a proportion of the
total transmission pipe.

Table 2-2-8 Tanuel-Dimapatoy Pipeline Length

Category Spec. Dia. (mm) Pipelines Length (m)
500 Dimapatoy 6,870
Transmission Steel Pipe 400 Tanuel 7,148
Pipe (SP) 350 Tanuel-Dlmgpatoy 7,056
(after joining)
Sub-Total 21,074

Source: Compiled by survey team based on data from MCWD
2-2-5-2 Distribution Facilities

(1) Reservoirs

There are two reservoirs in Cotabato city: Colina (2,000 m?, EL=30 m), which distributes water to
the surrounding lower areas of P.C. Hill, and the P.C. Hill (750 m?, EL=47 m), which distributes water
to the higher areas of P.C. Hill via the P.C. Hill pumping station. The Macaguiling-Rebuken
transmission pipeline flows in from the north, and the Tanuel-Dimapatoy transmission pipeline flows
in from the south.

The Colina Reservoir is controlled by a level-regulating valve with a ball-tap, and there is no
intentional control of water distribution by electric valves or other means. The number of ponds is
one, making it difficult to clean the inside of the pond on a regular basis for maintenance purposes.
In addition, the site is not large enough, making it difficult to expand the capacity to accommodate
future increases in demand.

The influent of P.C.Hill Reservoir is controlled by pumps in P.C.Hill PS. The site is located in close
proximity to residences, and access to the facility is only possible through a residential walkway. The

site has only one pond, and the lack of space makes it difficult to expand the capacity.

2-12



There is the Camp Siongco water reservoir (EL=71.60m) in DOS, which receives water from the
Dimapatoy WTP (EL=103m). This is the highest water level reservoir in the water supply area, and
water is delivered through DOS and Cotabato City to the P.C. Hill area. During the daytime, when
water demand is high, the water level in the reservoir is almost zero, and the water level recovers
overnight. It is assumed that a large amount of water is distributed to Cotabato City, which is at a
lower elevation and then cut off during daytime in the DOS, which is at a higher elevation. It is
desirable to implement appropriate water distribution management by setting DMAs.

The specifications for each reservoir are shown in Table 2-2-9, and site photos are shown in Photo 2-
2-4.

Table 2-2-9 Specification of Reservoirs

Reservoir Colina P.C.Hill Camp Siongco
Form RC, above-ground RC, above-ground RC, above-ground
cylindrical type cylindrical type cylindrical type
Effective Capacity (m?) 2,000 750 2,000
Number of Pond 1 1 1
Height (m) 5.74 8.6 5.75
Elevation (m) 30.3 47 71.6
Dia. of inlet (mm) 350 100 500
Dia. of outlet (mm) 350 150 500

Source: Compiled by survey team based on data from MCWD

P.C.Hill. Pumping Station P.C.Hill Reservoir 750cum
distributed into P.C.Hill Reservoir Built adjacent to residences, no available space

2-13



Camp Siongco Reservoir 2,000cum
Source: : JICA Survey Team

Maintenance Pit on Camp Siongco Reservoir

Photo 2-2-4 Site Photos of Reservoirs and PS

(2) Transmission and Distribution Pump

Transmission and distribution pumps are installed at Tanuel, Macaguiling, and Rebuken PS, which
are also WTP, as well as at the P.C. Hill PS and the Camp Siongco reservoir PS.Table 2-2-10 shows
the specifications of transmission and distribution pumps.

Table 2-2-10 Specification of Transmission and Distribution Pumps

Pump Station Tanuel Macaguiling Rebuken P.C.Hill Camp Siongco
Water Intake Water Intake Water Intake o o
Purpose (Spring) (Deep Well) (Deep Well) Distribution Distribution
Type Turbine Submergible Submergible Inline Booster Inline Booster
Number of Unit (pcs) 4 1 1 1 1
Total Head (m) 92 87.5 61 99.97 68.5
Discharge Quantity 4.90 2.59 2.59 2.18 0.29
(m’/day/ea)
Total Discharge
Quantity (m?/day) 19.62 2.59 2.59 2.18 0.29
Dia. of Pumping Pipe
(mm) 200 150 150 - -
Length of Pumping 4.572 60.96 35.576 - -
Pipe (m) ) ) )

Source: Compiled by survey team based on data from Maynilad and MCWD

(3) Distribution Pipes

The MCWD uses steel pipes (SP) for water distribution mains and Polyvinyl chloride resin pipes
(uPVC) for water distribution pipes in accordance with LWUA standards. In addition, the joint pipe
connecting the new pipe and the existing pipe due to renewal work of the existing pipe is connected
with a cast iron pipe (CIP) with good joinability. HDPE tubes are mainly laid in the Tamontaka area
by other donors. However, HDPE pipes are said to have many water leaks, and the cause is due to
poor construction of Butt fusion, damage due to other construction, compression of backfill material,
etc. Currently, DM A has yet to be established, but it is outsourced to Maynilad to consider the division
of DMA so that water distribution is properly managed in the future. The outcome of the DMA
proposal was submitted in July 2022.

The length of distribution pipes by pipe type and diameter is shown in Table 2-2-11.

2-14



Table 2-2-11 Length of Distribution Pipes by Material Types

Materials Dia.(mm) Length(mm)
uPVC 200 10,539
150 30,268
100 36,166
75 29,483
50 41,120
HDPE 100 10,989
75 752
50 3,145
SP 100 261
75 221
50 2,082

Source: Compiled by survey team based on data from MCWD

2-2-6 Bulk Water Supply
The MCWD currently receives water from two private bulk water sources. In both cases, if operations

are suspended, the MCWD can take over the operating rights.

(1) HANABANA Bulk Water Supply

It commenced operation in January 2022. Construction and operation are implemented by
HANABANA, a company based in Cagayan de Oro city. It intakes raw water from the Matampay
River and has a capacity of 10,000 m?/day. It currently supplies 7,000 m3/day water. The facility
consists of rapid dual stirrings (Aluminum Sulfate and Calcium Hypochlorite), normal sedimentation
ponds, ten 700 m>/day class pressure filtering units, activated carbon power equipment (single lane)
and (latter) chlorine disinfection facility. The contract is boosting production up to 9500-10000
m?®/day over a decade between 2022 and 2032. Meanwhile, if the water demand exceeds the purchased
water volume, the HANABANA bulk water supply is obliged to supply water, so the purchased water
volume is different from the actual water supply volume. As no damage was incurred during the
heavy rain disaster of 28 October 2022, it urgently increased production. At the same time, even if
the demand volume falls below the purchased water volume, the MCWD owes to purchase the
contracted water volume. After that, there is a plan to increase to 15,000 m*/day . It is possible to
physically increase to 20,000 m*/day by increasing the pressure filtering units to twenty. The purchase
price per m? is fixed at 13.55 PHP/m’>.

The residual chlorine is measured every 15 minutes by the DPD method. The turbidity keeps less
than five NTU. The roster is eight hours by three people. One of the two pumps is used at 24 intervals
to keep the flow rate of 250 m3/h by using inverters manually with a flow and pressure meter.
Backwashing is conducted from 2 AM every two tanks when the demand is low.

Basically, it is capable of supplying 10,000 m*/day, but there was an odor complaint (when drinking,
it felt like leaves) when the production exceeded 7,000 m?*/day. The JICA Survey Team drank by
ourselves; there was no issue. The cause is assumed to be algae growing in the swamp area in the
upper reaches of the Matampay River. The HANABANA bulk water supply uses activated carbon
made of coconut shells, but it is limited to 7,000 m*/day production due to the single-lane system. It

is desirable to have two-lane system for activated carbon. Regarding another problem, there is no

2-15



specification is listed in Table 2-2-12.

screen up to the upper part of the intake facility, so flood protection is not sufficient. The pump

Table 2-2-12 HANABANA Pump Specification

Ttem Intake | Distribution
Resource Surface Water (Matampay River)
Type Submersible Double Suction Centrifugal
Number of Pumps 2 2
Flowrate 450 m3/h 150 m’/h
Head (m) 10 60
Diameter (mm) 250 150
Motor 40 hp, 60 Hz, 480 V 110 kW, 60 Hz, 480 V
Inverter No Yes
Generators (number)
Activated 2022 2022
Status 24h Intervals 24h Intervals

Source: Compiled by survey team based on data from HANABANA

Filtering Unit

Chlorine Injection Equipment

2-16




Overview Intake Facility

Source : JICA Survey Team
Photo 2-2-5 HANABANA Bulk Water Supply Site Photo

(2) Mactan Rock Bulk Water Supply
Private Mactan Rock bulk water supply commenced operation in January 2018. It currently supplies
about 4500-6000 m*/day. Construction and operation are conducted by Mactan Rock, a company with
a head office in Mandaue City, Cebu. It takes water from the Simuay River using submersible pumps
and cylinders. Using a cylindrical flocculation tank, then sedimentation and pressure filtering tanks
are used. Backwashing is conducted so that the turbidity keeps less than three NTU in the treated
water tank. Unlike HANABANA, it has a sludge-drying bed. The intake cylinders were tilted by
heavy rain of 28 October, and they stopped production. In addition, the current intake location is
considered inappropriate, given the sand mining that takes place just downstream of the facility,
which changes the river morphology. The purchase price per m* is fixed for ten years at 13.50 PHP.
Chlorine injections happen twice (former/latter), and PAC is used. The pump specification is shown
below:
a) Intake Pump
Two Ebara-made submersible pumps installed in 2018 with 150/200DL 60HZ 3.7kW
b) Distribution Pump
Two SIEMENS-made vertical pumps, which were brought from other places. The
manufactured year was unknown; and they are aged. Only one inverter is under operation, and
the operational specification is shown in Table 2-2-13.

Table 2-2-13 Operational Specification of Distribution Pump

Parallel Mode Frequency (Hz) Q (cm*h) Pr(e;ssil;re

BP1 FULL (No Inverter) 60 192-198

BP2 CONTROL VFD 20-25 208 10
25-30 209-220 20
31-35 221-230 30
36-40 230-240 40
41-46 240-260 50
47-50 260-280 60
50-60 280-300 80

Source: Compiled by survey team based on data from MCWD

2-17



Bed

Intake Cylinder . Sand Mining Site
Source : JICA Survey Team

Photo 2-2-6 Mactan Rock Bulk Water Site Photo

2-3 Operation and Maintenance in the Existing Facilities

2-3-1 Production Volume

Figure 2-3-1 shows the production transition between 2017 and 2021 in each facility. Chapter 6 refers
to each production. There are seven water sources controlled by the MCWD in 2022, and Tanuel PS
and Dimapatoy WTP covers over 70% of the production. These two sources are the main water
resources for Cotabato City and DOS. Mactan Rock bulk water supply, commenced in 2028, became
the main supply source in SK. On the other hand, Macaguiling PS2 suspended the operation, and
Macaguiling PS1 and Rebuken PS decreased their production by 50-60 % of the design capacity. Hence,

2-18



the Mactan Rock and the HANABANA bulk water supply increased the production to cover decreased

production and to deal with increasing water in the metro Cotabato area.

Monthly Production 01.2017-12.2021

700,000
600,000
500,000
400,000
300,000
200,000

100,000

A %
oy & v v {V
P 4o P A® P
e Tanuel (200LPS) Rebuken (30LPS) Macaguiling PS1 (30LPS)

Macaguiling PS2 (30LPS) === Dimapatoy WTP (200LPS) =====Bulk Water Supply

Source: Compiled by survey team based on data from MCWD
Figure 2-3-1 Production Transition (Past 5 years)

2-3-2 Water Treatment Status of the Dimapatoy Water Treatment Plant

The water treatment status of the Dimapatoy WTP is shown below. The Dimapatoy WTP does not use
agitators for flocculants, and the quality of water in the sedimentation pond is undesirable (although
visual). Fortunately, the filtration site is functioning, so there is no problem with the water treatment
quality, but proper pH adjustment and jar testing make appropriate floc mixing, formulation and
sedimentation, rendering operation and maintenance costs lower. (See below in the proposal of soft

components)

» When the rapid agitator of the chemical mixing pond is operated, the turbidity increases, so it is not
operated.

» In the admixture pond, white sediment, which seems to be a flocculant, was observed to be unevenly
settled.

» The normal sedimentation pond is cloudy in the longitudinal direction, and no change in color due
to the sedimentation effect is felt. Only the supernatant water overflow port had relatively clear
water overflowing.

» The filtration pond is equipped with a pressure type filtration tank procured by performance order.
Pressure filtration tanks are products of each manufacturer in the Philippines, and the structure
differs depending on the manufacturer. It is said that a multi-filtration system consisting of an
anthracite layer, a sand layer and a gravel layer is common.

Photo 2-3-1 shows water treatment status.

2-19



Sedimentation Pond : Color only changed

around overflow mouth
Y 5 I 2 L

Supernatant water at over flow mouth: Filtration Tank Unit
Relatively transparent
Source : JICA Survey Team

Photo 2-3-1 Water Treatment Status at Dimapatoy WTP

2-3-3 Water Quality
2-3-3-1 Water Quality Standard
In the General Guidelines of the Philippine National Standards for Drinking Water of 2017 (PNSDW)
Amex of the Department of Health (DOH), the following triple-pronged framework is required to ensure
a safe water supply: